



CONSTRUCTION MATERIALS

TECHNOLOGIES

Email

To: Steve Noskin
From: Zach Priest
Subject: Test Results for Vitriturf

Date: November 30, 2011

Vitriturf samples were received on November 18, 2011. Testing was conducted on November 30, 2011 in accordance with ASTM C 1549 and CRRC-1 Method#1. Results are reported below for the samples provided.

Material Color	Test Method	Solar Reflectance, Air Mass = 1.5
GREY/YELLOW	ASTM C 1549/ CRRC-1 Method #1	0.344
BLUE/TAN	ASTM C 1549/ CRRC-1 Method #1	0.423
RED/GREY	ASTM C 1549/ CRRC-1 Method #1	0.237

HSV-002-02-01

PRI Accreditations: IAS TL-189; State of Florida TST5878; Metro-Dade 10-0823.05; CRRC

The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.